POWERTEC







 HARDWARE LIST

= T

19 1/2%5-1/2" - QTY 2 20 1/2"x4-3/8" QTY 2

21 1/2"x33/4" QTY 1

22 3/8"x3/4” QTY 7
23 014x828x2.0t QTY 10 24 @10x@25x2.0t QTY 7/
<>
), (

25 1/27X16t QTY 5 28 312.7x319.1x12.7 QTY 10




PART

O 0 0 N D Bk W

N N RN N N N N DN e e e e e e e e
1 N U AW NN = O N 0NN RN O

28

PART LIST

DESCRIPTION
Rear Base
Front Base Tube
Main Frame
Backrest Pad Support Tube
Backrest Adjustment Slide Bracket
Backrest Adjustment Tube
Roller Tube
Backrest Pad
Roller Foam
Big End Cap
Hand Grip
Rect. Inner Plug
Rect. Inner Plug
Square Inner Plug
Square Open End Cap
Rect. Open End Cap
Transport Foot Cap
1/2" x 5-1/2" Half Thread Hex Bolt
1/2" x 4-3/8" Half Thread Hex Bolt
1/2" x 3-3/4" Half Thread Hex Bolt
3/8" x 3/4" Hex Bolt
1/2" Washer
3/8" Washer
1/2" Nylon Nut
Spring Lock Pin

Spring Lock Pin
Metal Bushing

10




EXPLODED DIAGRAM




ASSEMBLY ONE

NOTE: Always insert all bolts through holes
prior to tightening due to precision fit

5
o
- i
SHiiednee St fos b
L B . . s

sy £
Hi RO nD s e
k=
SHEC s ST
E SRS T £
" Hupia

3
4

i
2
=

i
e
G

i34
e

it
dia
1

o

SNSRI
e

ks
Bl
T e i
SR SRalea iR



' ASSEMBLY TWO

Brraintey

e

{anusy Snrahos ousniNOEIEIES

asinne vbouactatinh
ISt




ASSEMBLY THREE

M~
o

BRI IR
ialsgies
bl g

e

,
smw%wﬁ
ey

il

:
St
b

po o

1

3

8
H

&

)

et

=
i
E

15

g
Bimtiniin)
gt
arsay
Fed s
Eiinndg
e
Gimduaii
by

gan
Gdlaigy
,mmmkxﬁsmw

Snicizien
b ]

sz

o

.
.

o
.
=

e
Enni
-

G
gendaas

nEn i
HiEa
s
B
i

i

L

SR

S

e
iatkeriiinine

itiidi
G

S
o

B
i
8
i
5
&
D

=
3
i
L

£

s

N

NI

i
.
Y

rvmpen g i

oo
B Fr

5
s

o
“%m
,»-@.ﬁ“.«\

foctiid




ASSEMBLY FOUR




ASSEMBLY FIVE

Tighten All Bolts Before Using This Equipment !

o

s
Gt







POWERTEC IS NOT LIABLE IF THE TRAINER SHOULD INJURE THEMSELVES WHILE
USING POWERTEC EQUIPMENT OR WHILE PERFORMING THE TRAINING ROUTINE

POWERTEC

Powertec,inc.
601W.Harford St.Milford.
PA 18337
PHONE:(570)296-5005
FAX:(570)296-5009

www.powertecfithess.com

? iME




